Installation Instructions - Aluminum Crank Support

P/N 1124575 Rev. B

Crank support provides a vertical
surface on which to install crank
retainer on grain carts with slanted
rear panels.

Iltem Part #
1700400
1700434
1700407
1702996
1116554
1116557
1116555
1120191
1117437
8. 1100033
1109478
9. 1100306
10. 1107049

Description
Self-Tapping Screw - 3/8" x 1"
Lock Washer - 3/8"

Hex Nut - 3/8"

Cap Screw - 3/8" x 1 1/2"
Crank Support Base Plate
Swivel Support Brace

Crank Support Bracket - 24"
Crank Support Bracket - 33"
Crank Support Bracket - 42"
Crank Retainer Standoff - 7"
Crank Retainer Standoff - 11"
Retainer Bushing - 11/16"
Pinless Crank Retainer

Nookhwh—

STEP 1:

and nuts.

Locate crank support where assembly will hold crank
arm while tarp is opened or closed. Mark and drill 5/16"
holes 2 1/2" apart. Fasten crank support base plate to
grain cart with 3/8" x 1" self-tapping screws, lock washers

CRANK SUPPORT
BASE PLATE

CRANK ARM
OPEN POSITION

3/8" x 1" SELF-
TAPPING SCREW

NOTE: Crank handle must be
at least 4’ above ground while
tarp is closed.

STEP 2:

Fasten crank support
bracket to crank sup-
port base plate with
3/8" x 1" self-tapping @ N
screws, lock washers 3 /\8“

and nuts. NUT

PO BOX 713 = 2309 SHUR-LOK STREET
YANKTON, SOUTH DAKOTA 57078-0713
PH. 1-800-474-8756 = FAX 605-665-0501

@
©
0 @
A

3/8" x 1" SELF-
TAPPING SCREW

/I *CRANK ARM
CLOSED POSTION

CRANK SUPPORT
BASE PLATE

©
Q\3/8" LOCK
WASHER

CRANK
SUPPORT
BRACKET

@

8

ip®
S
° @»

8®— 3/8" nUT
&3/8“ LocK
WASHER

CRANK SUPPORT
BASE PLATE

STEP 3:

Fasten crank support
base plate to braces

with 3/8" x 1" self- ¢°
tapping screws, lock
washers and nuts.

3/8" x 1" SELF-
TAPPING SCREW

BRACE

Align second crank support base plate to fit crank support
bracket and grain cart. Mark and drill 5/16" holes. Fasten
base plate to grain cart with 3/8" x 1" self-tapping screws,
lock washers and nuts. Fasten to crank support bracket
with 3/8" x 1" self-tapping screws, lock washers and nuts.

STEP 4.

3/8" NUT — BASE PLATE  CRANK
" SWIVEL PPORT.
3/8" Lock WASHER Su T
BRACKET\ 3/8" x 1
GRAIN CART SELF-
W TAPPING
3/8" x 1" SELF- SCREW

TAPPING SCREW

STEP 5: Assemble crank re-
tainer and standoff.
Mark and drill 5/16"
holes along center of
crank support bracket
and fasten with 3/8" x

11/2" cap screw.
CRANK SUPPORT BRACKET

DRILL 5/16" HOLES

2 3/8" x 1" SELF-
‘\ TAPPING SCREW
A N\Y) BU@S/HING

€ STANDOFF ¥®

3/8"x 11/2"

NOTE: Position crank retainer AP SCREW

where it will hold crank arm

while tarp is opened or closed. PINLESS CRANK RETAINER

SHUR-CO® HELP LINE
CALL: 1-866-748-7435
www.shurco.com



